SERVICE MANUAL

STG INTELLIGENT - ROTISSERIE OVEN MODELS
STW INTELLIGENT - WARMER MODELS

MODELS

Single units

Stacked units  STG5+STGS intelligent

STG5 intelligent
STG7 intelligent

STG7+STG7 intelligent
STG5+STWS5 intelligent
STG7+STW?7 intelligent

Model

STG7+STG?7 intellige

nt

- NOTICE -

This manual is prepared for the use of trained Service Technicians and
should not be used by those not properly qualified. If you have at-
tended a tralning for this product, you may be qualified to perform all
the procedures in this manual.

This manual is not intended to be all encompassing. If you have not
attended a training for this product, you should read, in its entirety,
the repair procedure you wish to perform to determine if you have the
necessary tools, instruments and skills required to perform the proce-
dure. Procedures for which you do not have the necessary tools, instru-
ments and skills should be performed by a trained technician.

Reproduction or other use of this Manual, without the express written
consent of Fri-Jado, is prohibited.

’ fri-jado

—

WWW.FRIJADO.COM

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010




: . TABLE OF CONTENTS
—~= fri-jado

INDEX
13T = 2
General technical data.........ooii i ——————————————————— 4
Technical Data Standard MOAEIS ..........eeiiiiiiiie e s nr e e s earee e e e e 4
Programming instructions for the STG5/STG7 and STW5/STW7.......ccccciicimmmrssssnmesssssssssssssssssssssnsessas 5
DiISPIAY @NA KEYS. ...ttt e e e e e e e e s e e e e e e n e e e e e e ane e e e e e nne e e e e nneeeeaannreeean 5
1 =L T o T ISR 5
Y =T AT T TR o o LT XY ST PPRR 6
PN Lo I T o1 o Yo | -1 o VO PREPSPPUP T PPPRTN 6
1Y €= = T 0] o To | =1 o o 8
e S =T 1 o [ Ve TR 8
(e T-To [TqTo I o] foTo [0 et {3 TSP RRPPPRI 9
oY | =] 0 d Y K] o JHU TP 9
(@7 o1 dTo) o - I {01 o Vot o -3 RUPSPS 10
INTErrUPTING @ PrOGIram ... . i e e e e e e e e e e e e e e e e e e e s mnnr e e e e e e e e e e s nnnnnneeeeeeean 10
Adding extra time 10 @ PrOgramM ... it e s s ene e e e s s nnee e e s s snreeee s 10
(=0 [ aT oY I o o o |- o TSRS 1
(DY aTe T T T oo |- 1 1 o OSSPSR 1
R g Yo T 1 o e Te [ = 1o VO PP 12
Alphabetic sOrting Of Programs.........o i e e e nreee s 12
Y gV = AT 41T RS PPRPRRRPPPRIN 13
DEMONSEratioN MOGE .....ooiiiiiiiie et e e e st e e s e e s s e e e s ane e e e ne e e s ane e e eaneeeanneeeanreesanneenn 14
SWItChing OFf the UNIt ... e 15
Removal and replacement of parts for the STG5i and STG7i ......ccceeecceerriccceerrcccee e 16
Right OF 1€t SidE@ PANEL....eeeeeeeee e s snr e e e s nre e e e e nnes 16
Lo 03X 0= 16
Glass operation panel With backplate.........coo i 17
CPU board and display (Central Processor UNit) .......cccueeiieiiiiiiiiiiiees et ee s sseee e 18
(1G] o - Lo FO PRSPPI 18
==Yt Tl - 1= PR 19
L0 0 1 = o PP 19
POWEr @nd 1/0 DO@IA .......oiiiiie ettt e e e e e e e e e e s e nn e e e s e nne e e e e enre e e e e nns 19
L@ TU - 1 w220 -1 0 0T o TSRS 20
High [Imit thermostat ... ... e e s e e s snr e e e e e ennae e e e e nnees 20
21 oY LT g g To) o O RPTRPRP 21
Blower motor bottom rotisserie (Stacked STG) ....couuuuuiiiiiiiiiieeeee e e e e e e e e e e e e e eeaaanas 21
gl I 0100 Y= o o PP 22
D YL g T o SRR 22
[ L= LT Yo =Y =T 4 T=T o PSR 23
(D ToY o] e | F= 1IN o TU 3 o [ SRS 23
Door adjustment (€Tt SIAE) .....uuiei e e e e e e nnees 24
(D To Yo e | F= 113N g Y Lo 1= PSR 24

Page 2 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



TABLE OF CONTENTS =2 frijado

Removal and replacement of parts for the STW5 and STW7 ........ooiiocmereerereeeee e 25
33 oYY gl 4T o PP 25
TREIMOMETEN ...ttt e et e e e et e e e e e e s e e e e e e aae e e e e e ann e e e e anneeeeeanneeeeeannneeeeannneens 25
(1T TR 26
B 1T 4T 13 - SRR 26
Y =TT IV (e o T PRSPPI 26
Glass operation panel With Backplate..........ooo i 27
[ L= T Yo =Y =T 4 =T o SRR 28
[ 1 LoY 4 a =10 s I F=T 0 0] o PSPPI 28

X o TR oY FoT Yo i Y1V 29
B QTN L L3 o) o] LTet= o o IR 29

Parameter lIStiNgs ......cooiiiiiiii e 29
ParameEter [IST STG | ..o it e e e s e e e s ne e e s nn e e e e e e nne e e nee s 29

Electrical tests and Service ProCeduUres...........oi i s ssss e s e e e e s s ssnn e e e e e e e s s mmnnnneeeeeas 30
gl 000 1 o L PP 30
(LT LT o Yo = =T g =T o i =T PSR 30
(Y7 o= 1 I <L SRS 31
Changing Quartz light FUNCHIONS .......ooo e 31
(@ o} d o 1 Lo ToF- 1 i e o 0PRSS 32

General troubleshooting list ... sn e e s e e e e sann e e ennnns 33
Troubleshooting the STGS/7 FOTISSEIIE ...coiiuiiiieiiee e e e e e nreee s 33
Troubleshooting the STUVS/7 WarmEr......cou ettt e s nne e e s s enreee s 34

Analytic troubleshooting list ..o 35
Servicing and repairing of the rotisserie STG5/7.......oo i 35
Servicing and repairing of the Warmers STW5S/7 ...t 39

Exploded Views & Partlists........ccccucimmiiiniiniiirs s s s 42
STG 5 i coated or stainless steel - sheet metal Work ... 42
STG 5 i coated or stainless steel - COMPONENTS ... e e e e 44
STG 7 i coated or stainless steel - sheet metal Worki...........ooi e 48
STG 7 i coated or stainless steel - COMPONENTS ......coiiiiiiiiiiiiii e e 50
STW 5 i ShEEt METAI WOIK...eiiiiieiiii et e e e e e e e e s nn e e e s e nnneeeeeas 54
YA AR T 1 0T 1= 1 £ RS PPRPPRRR 56
STW 7 1 ShE@T METAI WOTK....eiiieeiee et e e e s e e e e e s s nneeeaeas 58
Y XAV A e ] 1 oo o 1= o 1 3 60
(04 g 1= gl o Y- o - J USRS PP PRFPUPPRPR: 62

Electrical diagrams ........cciiiieeiiiiniiie iR 63
YRR R el [ (LU [ e L= e |- o TR 63
STG 51 - WIFING AIAGIAM ...ttt e e et e e s aae e e e e s ae e e e e e aasee e e e eannneeeeaanneeessannreeeaanns 64
STG 5 i+ STW 5 - CIrCUIT diagrami.cc ettt e e s nae e e s e nanreeeenans 65
STG 5 i+ STW 5 - WiriNG diagram c....eeeeeiiiieiee e ciiee et ee et e e s e e s st e e e s ssae e e s e snnee e e essaeeessensseeeannns 66
LI A I ol [ (o0 [ e L= Yo |- 4 PP PPPRPTTOPPRP: 67
SR A I T g Yo e [T=Te = o PRSP 68
STV L e T U e [ 1= Yo = SR URRPS 69
STW 5 0 - WIFING QIagIram ...ttt e e e e e e e ease e e e e e s e e e e e e nne e e e eannaeeeeannneeeannn 70
YAV A A I el T U T e [ 1= Yo = o PR OUPRPN: 71
ST A A I YT g T T e [ =Y T = o' OSSR 72

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 3



GENERAL TECHNICAL DATA

3 fri-jado

GENERAL TECHNICAL DATA

This manual covers the STG series intelligent rotisserie ovens and the STG + STW series intel-
ligent combined grills and warmers. Grills are availble in two sizes. Grill and warmer cabinets

only come in stacked versions.

o STG 5 i — Grill with five spits ( 15 to 20 chickens ).

J STG 7 i — Grill with seven spits ( 28 to 35 chickens).
. STG 5 + 5 i — Combined grill cabinet.
. STG 7 + 7 i — Combined grill cabinet.

J STGW 5 i — Combined grill and warming cabinet.
. STGW 7 i — Combined grill and warming cabinet.

All of the information, illustrations and specifications contained in this manual are based on
the latest product information available at the time of printing.

TECHNICAL DATA STANDARD MODELS

Type STG 5i STW 5i | STGW 5i STG 7i STW7i STGW 7i

Power (W) 6100 2800 8900 9500 3500 13000

Fuses needed with power connection

400V, 3N ~50 Hz 3x16 A - 3x 16 A 3x 16 A - 3x32 A

(3 phase with neutral)

Fuses needed with power connection

200 or 230V, 3 ~50...60 Hz 3x 16 A - 3x32 A 3x32 A - 3x35A

(3 phases without neutral)

Fuses needed with power connection

230V, 1N ~50 Hz - 1x 16 A - - 1x 16A -

(1 phase with neutral)

Standard plug from factory 5-pole 16A - 16A 16A - 32A

(According to IEC309 and CEE-form) 3P+N+E 3P+N+E 3P+N+E 3P+N+E

Standard plug from factory single pole - 16A - - 16A -

Net weight 122 kg 100 kg 222 kg 181 kg 150 kg 331 kg

Gross weight 159 kg 122 kg 260 kg 217 kg 165 kg 382 kg

Height 870 mm | 870 mm | 1750 mm | 1025 mm | 1025 mm | 2060 mm

Width 825 mm | 825 mm | 825 mm | 985 mm | 985 mm | 985 mm

Depth 650 mm | 650 mm | 650 mm | 850 mm | 850 mm | 850 mm
Tools

e Standard set of tools.

e Metric wrenches, sockets and hex socket key wrenches.
e Multi-meter and AC current clamp meter.

e Temperature tester.

e Insulation value tester (Megger).

e Field Service Grounding Kit.

Page 4

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010




PROGRAMMING INSTRUCTIONS ..
3 fri-jado

PROGRAMMING INSTRUCTIONS FOR THE STG5/STG7 AND STW5/STW7

DISPLAY AND KEYS

Selection keys (3x)

PROGRAM 2

PROGRAM 3

Display

Use arrows to select program 15:10

Start / Stop key Rotor rotation key

OK / Enter key Turning knob

On / Off key Cancel key

STARTING THE STG

Press and hold the On-Off key for 2 seconds.
The display lights up and the oven is ON.

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010 Page 5



PROGRAMMING INSTRUCTIONS

3 fri-jado

STARTING THE STW

Turn the thermostat dial to the desired
temperature.

ADD A PROGRAM

program

add program
edit program
delete program

test program

Use arrows to select action

Press the program key.

Note: when a pin code has been set, first
> enter the pin code and confirm with OK.

Go to add program with turning knob and
confirm with OK.

11:00

Page 6

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



PROGRAMMING INSTRUCTIONS ..
3 fri-jado

edit program-name

ClH[[C[[E] [ [ | [
]

Use arrows to edit name 14:54

program

o
EED

save 'CHICKEN'
Pres= OK to save program 14:08

Add the program name by use of the up and
down keys to change the character and left
and right to change the position. Confirm
with 2x OK.

Select the time row and confirm with OK. Set
the time of the cooking step with the turning
knob and confirm with OK.

Select the temperature row and confirm with
OK. Set the temperature of the cooking step
with the turning knob and confirm with OK.

Program more cooking steps if necessary.

It is possible to program a HOLD tempera-

ture. Select the next time row and set this on
HOLD by turning the knob counter clockwise
and confirm with OK. Select a temperature as

described earlier.
The holding step runs infinitely and keeps
the oven at the set temperature.

Go to save program and confirm with OK.

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010 Page 7



: .. PROGRAMMING INSTRUCTIONS
—~= fri-jado

START A PROGRAM

Press the operate key.

o Select a program with turning knob and
confirm with OK.
PROGRAM 2 60
When no preheating is activated, the process
starts and is indicated by means of a heating
diagram.

,E} = total time:60min

progran:PROGRAM 2
Current temp:23°C

Ready in:60min

11:51

PRE HEATING

’DPET_ When the pre-heating option is activated

in the manager menu, the oven will start

up with a pre-heat program when starting
BREAD a program. After reaching the pre-heat
Preheat temperature the display will indicate: LOAD
PRODUCTS.

Please wait. Do not load oven

Page 8 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



PROGRAMMING INSTRUCTIONS = fri-jado

LOADING PRODUCTS

Press rotor key to start turning the rotor.

Press rotor key again to stop.

select grill program

PROGRAM 1 30

PROGRAM 2 60

Load the rotisserie with products.

PROGRAM 3 45

Close the door and press the start key.

Use arrows to select program 15:10

PROGRAM STOP

Press the cancel key.

Select yes with the turning knob and confirm
Cancel with OK key.
PROGRAM 1

yes

Use arrows (o select option

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010 Page 9



3 fri-jado

PROGRAMMING INSTRUCTIONS

OPTIONAL FUNCTIONS

e Interrupting an active program
e Adding extra time to a program
e Editing a program

e Deleting a program

Testing a program

Alphabetic sorting of programs
Setting a timer

Demonstration mode

INTERRUPTING A PROGRAM

,ﬁ - total time:B0min

program:PROGRAM 2
Current temp:23°C

Ready in:60min

11:51

Press start/stop key. Heating, blowers and
rotation stops.

Press start/stop key again to resume.

Current temp:23°C

Ready in:60min

ADDING EXTRA TIME TO A PROGRAM

operate

Extra time in minuktes

Press OK to confirm 16:51

Extra time can be added to a program either
during a program or after a program has
ended by pressing the power button.

Extra time is added to the end of the
program, the window for adding extra time
(shown on the left) always shows the total
amount of extra time added to the program.

Note: Extra time can be added unlimited
times.

Extra time can be added till max. 10 minutes
after ending of the cooking time.

Page 10

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



PROGRAMMING INSTRUCTIONS == fri-jado

EDITING A PROGRAM
Press program key.

program

Note: when a pin code has been set, first
add program enter the code and confirm with OK.

edit program - Go to “edit program” with the turning knob

and confirm with OK.
delete program »

Select the program from the list and confirm
with OK

W

test program

alphabetic sort

If necessary change the name of the program
and confirm with OK.

Use arrows to select action Change time and temperature if necessary.
Then go to save program and confirm with
OK.

-
-0 W
(]
L5y |

DELETING A PROGRAM

program Press the program key.

Note: when a pin code has been set, first
add program > enter the code and confirm with OK.
edit program - Go to “delete program” with the turning
knob and confirm with OK.

I

delete program

W

Select the program to delete and confirm
with OK.

test program

alphabetic sort

Confirm the deletion by selecting YES and
confirm with OK.

Note: To delete all programs go to “delete all
programs”.
Deleting a program is permanent.

=
]
]
-]
=
=
=]
=
]
-
a
0
&
3]
[x]
=
-]
[x]
=
=]
3
-t
= L'
(%0 ]
(5]

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010 Page 11



3 fri-jado

PROGRAMMING INSTRUCTIONS

TESTING A PROGRAM

program

add program

edit program

delete program

W

test program

alphabetic sort

Use arrows to select action

= I
- W
(2]

=

With the test program you can run a pro-
gram while it is possible to change time and
temperature during the process.

Press the program key.

Note: when a pin code has been set, first
enter the code and confirm with OK.

Go to “test program” with the turning knob
and confirm with OK.

Select the program to test and confirm

with OK. By pressing the OK key during the
running of the program, settings can be
changed.

Go to save program and confirm with OK.
New settings are now saved.

ALPHABETIC SORTING OF PROGRAMS

program

add program
edit program
delete program
test program

alphabetic sort

=
0
7]
-}
=
-
=]
=
]
-
=]
/2]
]
(1]
[x)
-
-
(x!
=1
=]
-
W W W W W

1458

With this function it is possible to alphabeti-
cally sort the programs.

Press the program key.

Go to “alphabetic sort” with the turning knob
and confirm with OK.

Note: This function is only availble when there
are several programs programmed into the
memory.

Page 12

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



PROGRAMMING INSTRUCTIONS = fri-jado

SETTING A TIMER

select program

BREAD 48
EXAMPLE 30
=

timer:* off *

CLEAN

Use arrows to select program  11:38

operate

edit timer program

timer function

program: BREAD

set time: 11:00

set date: 26/3/2008

Use arrows (o select action 12:04

A timer can be programmed to start a
program up to 14 days in advance. To be
able to use this function the option “auto
recipe start” needs to be set to “yes” in the
manager menu.

To set a timer, go to the special recipe titled
“timer: *off*"” when no timer is set and
“timer:<program name>" when a timer is
set. Select this item and press OK.

In the menu first set the timer on, by setting
the first option to “on”.

The second option is used to select the pro-
gram that will be started. Select a program
from the list and confirm the selection with
OK.

Now select the set time item and confirm
with OK. Select the time at which the pro-
gram should start, and confirm with OK.

The last item allows the selection of the day
on which the program should start. The day
can be increased or decreased by using the
left and right arrows of the turning knob.

After all settings are programmed, select the
save button and press ok. Even when turn-
ing the timer off the save button has to be
activated.

When a timer is active a clock symbol will
start blinking in the top left corner of the
screen.

Note: A timer can be set to a maximum of 14
days after the current date.

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010 Page 13



3 fri-jado

PROGRAMMING INSTRUCTIONS

DEMONSTRATION MODE

device type Bake-i ||

correctfactor 4=

debug RS232 no

/0 test

Use arrows to select setting 13:10

program:PROGRAM 2
Current temp:23°C

Ready in:60min

11:51

ﬁ - total tine:60min

In the demo mode a cooking cycle can be

simulated. This function is used for exhibi-
tions, the heater will not switch on in this

mode.

Go to the service menu and use the access
code 4878 to gain entry to the menu.

Go to “demo mode” with the turning knob
and adjust this to YES.

Go to “operate” and select a program with
the turning knob and confirm with OK.

Start the program and now on the display the
program is simulated by means of a heating
diagram.

Note: A grill in demonstration mode only
utilises 1-phase of its power connection. This is
because the heaters are not switched on.

Page 14

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



PROGRAMMING INSTRUCTIONS ..
3 fri-jado

SWITCHING OFF THE UNIT

Press and hold both keys On/Off and Settings
until the display light goes out and the oven is

select grill program turned OFF.

PROGRAM 2

PROGRAM 3

Use arrows to select program 15:10

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010 Page 15



: . REMOVAL AND REPLACEMENT OF PARTS STG
—~= fri-jado

REMOVAL AND REPLACEMENT OF PARTS FOR THE STG5I AND STG7I

WARNING: Disconnect the electrical power to the machine at
the main circuit box. Place a tag on the circuit box indicating
the circuit is being serviced.

RIGHT OR LEFT SIDE PANEL

. Remove the screws that secure the panel
to the frame.

. Remove the panel.

. Reverse the procedure to install.

1. Remove the left side panel according
to prior procedure.

2. Remove the screws securing both large
and small top covers.

3. Remove the top cover. (Lift at left side
and remove to the left).

4. Reverse the procedure to install.

Note: the STG 5 has an optional special top
cover for access to the circulation blower.
Standard no cover for the blower.

Page 16 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



REMOVAL AND REPLACEMENT OF PARTS STG

3 fri-jado

GLASS OPERATION PANEL WITH BACKPLATE

| drip protection plate

Sealant

#

#

till half way 1

1. Remove the right side panel according to
prior procedure.

2. Remove the screws that secure the small
top cover plate and remove the cover
plate.

3. Remove the 2 nuts on the backside of the
operating panel.

4. Remove the nut from the earth wire on
the main board and remove the earth
wire.

5. Remove the grey flat cable and both
keypad flat cables from the CPU board.

6. Use a stanley knife or any other long
bladed knife to loosen the sealant
between the front panel, on the left side,
and the machine frame. Also loosen the
sealant on the bottom side from the left
to half way of the panel.

7. Lift the operating panel slightly and turn
the outside of the panel towards the
inside of the machine (to break the seal-
ant).

8. Remove the 4 nuts that secure the CPU
board and remove the board.

9. Reverse the procedure to install.

Note 1: When reversing the procedure do
not forget to apply sealant again over the
total height and half way on the bottom side
of the panel. The Fri-Jado partnumber for
this sealant is 4302375 (Dow Corning 732).

Note 2: Use a stanley knife or any other long
bladed knife to loosen the tape between the
backplate of the panel and the drip protec-
tion plate. Apply a new tape on the protec-
tion plate and glue this on the backplate
again.

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 17



REMOVAL AND REPLACEMENT OF PARTS STG

3 fri-jado

-

- '}
[T

CPU BOARD AND DISPLAY (CENTRAL PROCESSOR UNIT)

Before changing the CPU board and display
be sure to download or write down the
grilling programs.

1. Remove the right side panel according to
prior procedure.

2. Disconnect the wiring and flat cables on
the board.

3. Remove the 4 nuts and bushings that
secure the main board and remove the
board.

4. Reverse the procedure to install.

Note 1: Check the dip switches on the board.
1+2 = off; 3+4 = on.

Note 2: When installing a new CPU board
and display, check all settings in the manager
and service menu and load the programs.
First set the specific device type in the service
menu.

KEYPAD

Gasket

Alignment

1. Remove the glass panel with back plate
according prior procedure.

2. Remove the CPU board according prior
procedure.

3. Remove the decal and degrease the
surface of the glass.

4. Glue the new decal on its place. The cor-
ners on the steel back plate are the frame
of reference for the decal.

5. Reverse the procedure to install.

Alignment

Gasket

Page 18

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



REMOVAL AND REPLACEMENT OF PARTS STG : fri-jado

ELECTRIC PANEL

1. Remove the right side panel according
prior procedure.

2. Remove the bolt and nuts on the inside
bottom of the electric panel.

3. Disconnect the wiring.

4. Lift the electric panel out of the locking
slots and remove the panel.

5. Reverse the procedure to install.

1. Remove the right side panel according to
prior procedure.

2. Disconnect the lead wires to the switch.

3. Push down on the locking tab and lift
out and then up to remove it from the
mounting bracket.

4. Reverse the procedure to install.

POWER AND I/0 BOARD

1. Remove the right side panel according to
prior procedure.

2. Disconnect the wiring and flatcable on
the board.

3. Remove the board from the clips by press-
ing the clips together.

4. Reverse the procedure to install.

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010 Page 19



: . REMOVAL AND REPLACEMENT OF PARTS STG
—~= fri-jado

QUARTZ LAMP

Caution: Do not touch the glass. Moisture
from hands could affect the live span of the
lamp. The moisture can be removed with
alcohol while the lamp is cold.

Note: Use a clean rag or paper towel to
replace the lamp.

1. Remove the insulators of the lamp.

2. Remove the bolt from each end of the
lamp and remove the lamp.

3. Install the lamp with the painted side to-
wards the top of the oven. Hold the metal
when tightening the bolts to prevent the
metal from twisting and damaging the
lamp.

4. Tighten the insulators evenly to prevent
damage.

HIGH LIMIT THERMOSTAT

1. Remove the right side panel according to
prior procedure.

2. Remove the suction and fan plate on the
inside of the oven.

3. (STG 5 only) Remove the nut on the clamp
and slide clamp towards yourself. Loosen
the screw in the clamp that secures the
probe and remove the probe.

4. (STG 7 only) Remove the thermostat-
probe from the clip in the oven and guide
it outside through the opening in the side
wall.

5. Remove the screws on the electric panel
that secure the thermostat.

6. Remove the thermostat and disconnect
the wiring.

7. Reverse the procedure to install.

Note: Set the new high limit thermostat to
its maximum position.

Page 20 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



REMOVAL AND REPLACEMENT OF PARTS STG : fri-jado

BLOWER MOTOR

1. Remove the right side panel and the top
cover according to prior procedures.

2. Remove the rotor discs, suction and fan
plate in the oven.

3. Remove the wing nut on the fan blade
and remove fan blade. (Left handed
threads)

4. Disconnect wiring of the motor.

5. Remove the screws that secure the motor
and remove the motor.

6. Reverse the procedure to install.

Note: Check the direction of rotation of the
motor (clockwise) and change the wiring if
necessary.

BLOWER MOTOR BOTTOM ROTISSERIE (STACKED STG)

1. Remove the right side panel according to
prior procedures.

2. Remove the rotor discs, suction and fan
plate in the bottom oven.

3. Remove the wing nut on the fan blade
and remove fan blade. Left handed
threads.

4. Remove fat drawer from upper oven.

5. Remove the bolts that secure the interme-
diate plate and remove this plate.

6. Remove the drip trays from the upper
oven.

7. Remove the bolts that secure the top
plate (STG 5 must have the special top
cover!) and remove the top plate.

8. Disconnect wiring of the motor.

9. Remove the screws that secure the motor
and remove the motor.

10.Reverse the procedure to install.

Note: Check the direction of rotation of the
motor (clockwise) and change the wiring if
necessary.

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 21



: . REMOVAL AND REPLACEMENT OF PARTS STG
—~= fri-jado

PT1000 SENSOR

1. Remove the right side panel according to
prior procedure.

2. Disconnect the wiring of the sensor.

3. Remove the screw that secures the sensor
and remove the sensor.

4. Reverse the procedure to install.

Note: The wiring cable is an insulated cable
with an earthing screen.

DRIVE MOTOR

1. Remove the right side panel and rotor
discs according to prior procedure.

2. Disconnect the wiring of the motor. Check
where the wire, marked A is connected.

3. Remove the screws that secure the fan
cover and remove the cover.

4. (STG 5 only) Remove the nuts that secure
the motor and remove the motor.

5. (STG 7 only) Set the drive arm in a posi-
tion vertical downwards. This can be done
manually or by turning the fan blade by
hand.

6. Mark the position of the motor support
with a marker.

7. Remove the bolts that secure the motor
and the nuts that secure the motor sup-
port and remove the motor.

8. Check the white Teflon ring. Replace if
necessary.

9. Install the fan blade on the new motor.

10.Reverse the procedure to install.

Note: Always make a test run on maximum
temperature to insure the motor is well
mounted and adjusted.

Page 22 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



REMOVAL AND REPLACEMENT OF PARTS STG : fri-jado
HEATING ELEMENT

1. Remove the rotor discs, right side panel,
suction and fan plate according to prior
procedures.

2. Disconnect the wiring from the element.

3. Remove the mounting nut.

4. Remove the element from the mounting
clip and pull it from the wall.

5. Reverse the procedure to install.

DOOR GLASS OUTSIDE

1. Lift the inner door out of the hinges and
lay the door aside.

2. Remove the left side panel according
prior procedure.

3. Remove the 2 nuts behind the top hinge.
The door must be closed.

4. Hold the door on both sides and move
this towards yourself, before lifting it out
of the hinges. Place the door with the
rounded side down on a table.

5. Remove the screws, cap nuts and rings on
the profiles of the door and remove the
profiles.

6. Mount the profiles on the new glass. Do
not forget the teflon rings of 3 mm inside
the holes.

7. Reverse the procedure to install.

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 23



: . REMOVAL AND REPLACEMENT OF PARTS STG
—~= fri-jado

DOOR ADJUSTMENT (LEFT SIDE)

1.

Remove the left side panel according to
prior procedure.

Loosen the nuts of the upper hinge. The
door must be closed.

Loosen the locknut and adjust the bolt in
or out to adjust the door.

Tighten the nuts of the hinge and mount
the left-hand panel.

Lift the door upward out of the hinges
and place the door on a table.

Remove the cap nuts and rings on the
profiles of the door.

Remove the profiles from the glass.
Mount the profiles on the new glass. Do
not forget the teflon rings of 2 mm inside
the holes.

Mount the cap nuts and rings.

Place the door in the hinges.

Note: Tightening of nuts max. 4.2 Nm.

Page 24 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



REMOVAL AND REPLACEMENT OF PARTS STW .
3 fri-jado

REMOVAL AND REPLACEMENT OF PARTS FOR THE STW5 AND STW7

WARNING: Disconnect the electrical power to the machine at
the main circuit box. Place a tag on the circuit box indicating
the circuit is being serviced.

BLOWER MOTOR

1. Remove the right side panel according to
prior procedure.

2. Remove the racks and bottom plate.

3. Remove the cap nuts that secure the fan
plate and remove fan plate.

4. Remove the wing nut on the fan blade
and remove fan blade. Left handed
threads.

5. Disconnect wiring of the motor.

6. Remove the screws that secure the motor
and remove the motor.

7. Reverse the procedure to install.

Note: The blowers are equipped with a
capacitor. Check the direction of rotation of
the motor (clockwise, seen from inside) and
change the wiring if necessary.

THERMOMETER

1. Remove the right side panel and the fan
plate according to prior procedure.

2. Remove the thermometer probe from
the clamp inside the cavity and guide it
outside through the opening.

3. Remove the nuts that secure the ther-
mometer and remove the thermometer
with clamping plates.

4. Reverse the procedure to install. Be sure
to remove the protection paper from the
battery.

Note: When there is no indication on the
display of the thermometer, the battery
could be empty and has to be replaced.

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 25



: .. REMOVAL AND REPLACEMENT OF PARTS STW
—~= fri-jado

1. Remove cover plate on the knob with a
small screw driver.

2. Loosen the screw inside the knob.

3. Remove the knob with ring.

4. Reverse the procedure to install.

Note: check that the back plate is in the right
position and runs free from the panel.

1. Remove the right side panel and the fan
plate according to prior procedures.

2. Remove the thermostat probe from
the clamp inside the cavity and guide it
outside through the opening.

3. Disconnect the wiring from the thermo-
stat.

4. Remove the thermostat from the main
switch by squeezing the tabs and pull the
thermostat away.

5. Reverse the procedure to install.

MAIN SWITCH

1. Remove the right side panel according to
prior procedure.

2. Remove the knob according to prior
procedure.

3. Remove the screws that secure the main
switch and remove the switch.

4. Disconnect the wiring from the switch.

5. Remove the thermostat from the main
switch according to prior procedure.

6. Reverse the procedure to install.

Page 26 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



REMOVAL AND REPLACEMENT OF PARTS STW .
3 fri-jado

GLASS OPERATION PANEL WITH BACKPLATE

1. Remove the right side panel and the knob
and the thermometer display according
to prior procedures.

2. Remove the 2 screws that secure the main
switch.

3. Remove the 2 nuts on the backside of the
operating panel.

4. Use a stanley knife or any other long
bladed knife to loosen the sealant
between the front panel, on the left side,
and the machine frame. Also loosen the
sealant on the bottom side from the left
to half way of the panel.

5. Lift the operating panel slightly and turn
the outside of the panel towards the
inside of the machine (to break the seal-
ant).

6. Reverse the procedure to install.

Note: When reversing the procedure do not
forget to apply sealant again over the total
height of the panel and half way on the
bottom side. The Fri-Jado partnumber for
this sealant is 4302375 (Dow Corning 732).

#

Sealant

#

#

till half way 1

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010 Page 27



: .. REMOVAL AND REPLACEMENT OF PARTS STW
—~= fri-jado

HEATING ELEMENT

Remove the right side panel, racks, bot-
tom plate and the fan plate according to
prior procedures.

Disconnect the wiring from the element.
Remove the nuts and rings that secure the
element and remove the element.

Reverse the procedure to install.

4.

Remove the nuts of the cover profile.
Push the lamp to either side and pull it
down to remove the lamp.

Insert one end of the new lamp in the
socket and push it in. Align the other end
of the lamp with the socket and allow the
spring tension to push the lamp in place.
Replace the cover profile.

Note: Be sure that the “drop” on the lamp is
on the bottom side.

Page 28 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



ADDITIONAL SOFTWARE .-
3 fri-jado

ADDITIONAL SOFTWARE

THE FIPS APPLICATION

The FIPS application (Fri-Jado Intelligent Program System) can be used to load and download
the cooking programs and to load the system software.

The full describtion of the FIPS application can be found in the Service Manual:

I-CONTROL SOFTWARE.

Listed below are the features of the FIPS application:
e Updating the unit software

e Loading of recipies to and from the unit.

e Creation of recipes.

e Modification of recipes.

e Deletion of recipes.

e Sorting of recipes.

e Loading and saving recipes from/to file.

e Adding a single recipe to the listing.

e Loading HACCP data from the unit.

PARAMETER LISTINGS

PARAMETER LIST STG-I

The explanation and listing of the parameters for the i-control system can be
found in the Service Manual:

I-CONTROL SOFTWARE.

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010 Page 29



: fri-iad ELECTRICAL TESTS AND SERVICE PROCEDURES
~% fri-jado

ELECTRICAL TESTS AND SERVICE PROCEDURES

WARNING: Disconnect the electrical power to the machine at
the main circuit box. Place a tag on the circuit box indicating
the circuit is being serviced.

PT1000 SENSOR TEST

Temperature Resistance Q Note: When testing the resistance of the sen-
°F °C +5 Ohms sor remove the wiring. Refer to the removal
32 0 1000 and replacement part of the manual on how
60 16 1062 to do this.

70 21 1082

80 27 1106 1. Remove the wiring from the sensor.

90 32 1124 2. Connect a temperature sensor to the

100 38 1148 probe for comparison.

125 52 1202 3. Test the probe with an Ohmmeter.

150 65 1252

200 94 1362

250 121 1464

350 177 1674

450 233 1880

HEATING ELEMENT TEST

Type | Wattage/Voltage | Resistance O Current A Note: When testing the
-5% +10% resistance of the element

2000/ 230 26.5 8.6

STG 7 2100/ 208 20.5 10.0
2100/ 230 25.0 9.1

STG 7 3100/ 208 14.0 14.9
3100/ 230 17.0 13.4

STW 5 2500/ 230 21.0 10.8 (9.8 at 208V)

STW 7 1500/ 230 35.0 6.5 (5.9 at 208V)

Page 30 Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010



ELECTRICAL TESTS AND SERVICE PROCEDURES : fri-jado

KEYPAD TEST
W To perform a keypad test the unit must be

switched off first. Another possibility is to
activate this in the “service menu” under “1/O
test” and “front panel”.

Press 'Cancel’ to exit

There are 2 keypads. One for the selection
keys in the top and one for the function keys

1

. Press and hold the On/Off key during 5
seconds. On display the front panel is
indicated.

2. Press all keys and the turning knob to
execute a full test of all keys. This is indi-
cated by an orange square on the key.

3. Press the “cancel” key to exit.

CHANGING QUARTZ LIGHT FUNCTIONS

For the standard rotisseries (with doors on both sides) the Quartz light on customer side

is always on during the process and the light on service side switches on and off with the
heating elements. In some cases it is desirable that the lights work the other way around. To
do this you have to change the wiring of the Quartz lights. Below is described how to do this
with the different rotisseries. See also the circuit and wiring diagrams.

STG 5 and 7 i 3N~400V and 1N~230V:

Switch the wires 40 and 42 on the connector block.
Switch the wires 41 and 43 on the connector block.
Note: One of the wires might need to be extended.

STG 5and 7 i 3~200/230V:

Switch the wires 40 and 42 on the connector block.
Switch the wires 41 and 43 on the connector block.
Note: One of the wires might need to be extended.

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 31



: fri-iad ELECTRICAL TESTS AND SERVICE PROCEDURES
~% fri-jado

CONTROL LOCATION

Single version

Stacked version top
rotisserie controls

Stacked version bottom
rotisserie controls

8508

Controls warm hold cabinet THERMOMETER

1=25°C |
2 ~ 40°C
3~60°C THERMOSTAT DIAL
4~ 80°C
5 ~ 95°C

Page 32 Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010



TROUBLESHOOTING

3 fri-jado

GENERAL TROUBLESHOOTING LIST

TROUBLESHOOTING THE STG5/7 ROTISSERIE

Symptom

Possible causes

No power to rotisserie controls.

Main breaker open.

Fuse burned.

Electronic control inoperative.
Wiring or flatcable loose.

Main fuse or breaker blows.

N=RPwWN=

w

Wiring incorrectly.

Heating element, drive motor, blower or magnetic
switch shorted.

Wiring shorted.

Drive motor does not run in program mode.

pPWN =

Capacitor malfunction.

Wiring loose.

Power and I/O board malfunction.
Motor malfunction.

Blower motor does not run.

Capacitor malfunction.

Wiring loose.

Power and I/O board malfunction.
Motor inoperative.

All functions connected to the I/0 board fail to work.

WN=|AWN =

Flatcable loose or broken.
CPU board malfunction.
Power and I/0O board malfunction.

Oventemperature differs from temperature setting in
program mode.

A WN =

Safety thermostat malfunction.

Blower motor(s) inoperative (turning direction?)
Electronic control inoperative.

PT-1000-sensor malfunction.

Dirty fanguard or fanblade(s).

All heating elements out, one quartzlamp and
blowers operate while oven cavity is below set
temperature.

Safety thermostat malfunction.
Contactor inoperative.

Power and I/O board malfunction.
Wiring loose.

Oven does not reach desired temperature in program
mode.

UApWN=IAWN =

Safety thermostat malfunction.
PT-1000-sensor malfunction.
Electronic control inoperative.
Heater(s) inoperative.
Incorrect line voltage.

No display and/or keypad does not function.

whn =

Flatcable loose or broken.
Display and/or electronic control malfunction.
Keypad(s) malfunction.

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010

Page 33




3 fri-jado

TROUBLESHOOTING

TROUBLESHOOTING THE STW5/7 WARMER

Symptom

Possible causes

No power to warmer controls.

Main breaker open.
Switch malfunction.
Wiring loose.

wnN =

Main fuse or breaker blows.

Wiring incorrectly.
Heating element or blower shorted.
Wiring shorted.

wnN =

Blower motor does not run.

—_

Capacitor malfunction.
Wiring loose.
Motor inoperative.

whnN

Lamps do not operate.

Lamp malfunction.
Switch malfunction.
Wiring loose.

wn =

Warmer does not reach desired temperature.

Incorrect line voltage.

Heater(s) inoperative.

Thermometer malfunction.

Thermostat malfunction.

Blower motor inoperative (turning direction?)
Dirty fanguard or fanblade.

ounkwN =

No indication on thermometer display.

1. Battery empty.
2. Thermometer malfunction.

Products dry out too fast.

No water in tray.

Page 34

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



TROUBLESHOOTING

by:

3 fri-jado

ANALYTIC TROUBLESHOOTING LIST

SERVICING AND REPAIRING OF THE ROTISSERIE STG5/7

This is an analytic description for servicing and repairing all major parts of the rotisseries and
warmers. It consists off 4 basic steps to recognize and solve the problems. These steps are:
1. Analyse the symptoms.

2. Cross reference with possible causes.
3. Solving of the problem: checking/action and prevention of the problem occuring again

4. Replacing of problematic or defective parts and testing if the problem is resolved.
4.1 Replacing instructions can be found in the removal and replacement chapter.
4.2 For testing see the programming instructions in this manual.

Description of part

Symptoms

Possible causes

Solving: checking/action

Inside door

Broken glass

Slamming of door.

Fastening bolts and
nuts are loose.

No sealing ring
between steel and
glass.

Give instruction to operator.
Tighten all fastenings.

Mount new glass with sealing rings
between glass and steel.

Outside door

Broken glass

Door adjustment

Slamming of door.

Fastening bolts and
nuts are loose

No sealing ring
between steel and
glass.

Door not well
adjusted anc closes
against bottom side

Give instructions to operator

Tighten all fastenings

Mount new glass with sealing rings
between glass and steel.

Adjust door on hinge and tighten
the hinge plate.

Heating element

Rotisserie does not reach
adjusted temperature

Duration of grilling
time is too long

Wiring.

Element malfunc-
tion.

Wiring.
Element malfunc-
tion.

Check the wiring.
Check the power on the element.

Check the current with AC current
tester.

Check the wiring.

Check the current with AC current
tester. See table on page 30.

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010

Page 35



TROUBLESHOOTING

3 fri-jado

Description of part

Symptoms

Possible causes

Solving: checking/action

PT-sensor

Temperature indication on
display of 317°C/ 603°F

Temperature indication on
display does not go up

Rotisserie does not reach
adjusted temperature

Temperature indication on
display runs up too fast

No connection
between wires.

Full contact
between wires of
sensor.

Short circuit in
sensotr.

Malfunction sensor.

Sensor not in right
position.

Malfunction Sensor

Check the wiring.
Check thin wire on sensor.

Check the wiring.

Measure resistance of sensor. This
is zero.

Measure resistance of sensor with
a thermometer probe next to the
sensor. See table in this manual.
Check position of sensor

Measure resistance of sensor. See
table on page 30.

not work

Capacitor malfunc-
tions.

Safety thermostat Contactor does not Wiring. Check the wiring.
come in after starting of | thermostat mal- Check if the thermostat is making
program function. contact.
Contactor switches off Thermostat mal- Check if the thermostat is turned
before reaching the function. fully clockwise (contact closed).
adjusted temperature in
program Thermostat probe |Check the position of the thermo-
not in right posi- stat probe.
tion.
Contactor Contactor does not come |Wiring. Check the wiring.
in
Coil malfunction. Check resistance of the coil. This
should be ~ 525Q.
Contact burned. Check the contacts of the contactor
Capacitor Drive motor or blower do |Wiring. Check the wiring.

Check function after connecting a
new capacitor.

Checking of capacitor:

Discharge capacitor with screwdriv-
er. Set meter on MQ and connect
the pins of the meter on contacts,
value runs up. Change the pins on
contacts, value runs up again. This
means the capacitor is OK.

panel

Keypad(s) on operation

No possibility to make a
program

One or more keys
don't function.

Check functions of keypad(s). See
keypad test in this manual.

Check flat cable connection on CPU
board.

Check flat cable.

Check if keypad is correctly glued
to the glass.

Page 36

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010




TROUBLESHOOTING

3 fri-jado

Description of part

Symptoms

Possible causes

Solving: checking/action

Display/CPU on operation
panel and power I/O
board

No illumination on
display

One or more functions
don’t work or stay
activated.

Display shows strange
things.

Wiring.

Fuse burned.

Flat cable.

Display malfunction.

Power board malfunction.

Relay malfunction.

Parameters not on right
settings.

Wrong software or loss of
data.

Dipswitches on CPU board

Check the wiring.

Check the power on the
power I/O board by the
green LED.

Check the 125 mA fuse on
the power I/0O board.

Check the fuse F1 and F2.

Check grey flat cable
connection.

Check functions after
connecting a new grey flat
cable.

Check power to display by
the 2 green LED's and the
red flashing LED on the
CPU board.

Check the connectors of
the display on the display
and CPU board.

Check functions after
installing a new CPU
board with display.

Check functions after
installing a new power I/O
board.

Check relay on function
with problem.

Check parameters.

Check software version or
upload latest software.

Dipswitch 1 + 2 = off.
Dipswitch 2 + 3 = on.

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010

Page 37



3 fri-jado

TROUBLESHOOQOTING

Description of part

Symptoms

Possible causes

Solving: checking/action

Drive motor

Motor does not run

Motor runs after starting
it up by hand

Motor stops during proc-
ess and comes in again
after a period of time

Fuse F1 or F2 burned

Wiring.

Coil malfunction.

Reduction gearbox.

Relay on power
board.

Capacitor malfunc-
tion.

Coil overheated,
thermistor switches
off (105°C — 221°F).

Short circuit in coil
to earth

Check the wiring.
Check the power to the motor.

Check resistance of the coils.
Between whiteA and white wire
234Q.

Between whiteA and brown wire
117Q.

Between white and brown wire
117Q.

Check if reduction gearbox is
blocked.

Check power on relay X14.

Check capacitor (see capacitor)
or connect new capacitor.

Check position of fan blade. Air is
sucked up over the motor.

Check cooling circuit of motor.
Check if rotisserie is close to
another heat source.

Measure temperature motor during
process.

Check insulation value of coil with
Megger on 500V. Minimum value is
0.5 MQ.

Blower

Blower does not run

Blower runs after starting
it up by hand

Blower stops during proc-
ess and comes in again
after a period of time

Temperature indication
on display runs up very
fast (180°C - 355°F after 5
minutes)

Fuse F1 or F2 burned

Wiring.

Coil malfunction.

Relay on power
board.

Capacitor malfunc-
tion.

Coil overheated,
thermistor switches
off (150°C — 302°F).

Blower does not
turn and heat stays
in top of cavity

Short circuit in coil
to earth

Check the wiring.
Check the power on the blower.

Check resistance of the coils.
Between blue and brown wire
STG 7=310Q; STG 5= 310Q.
Between blue and black wire
STG 7= 320Q; STG 5=190Q.
Between brown and black wire
STG 7= 630Q; STG 5= 500Q.

Check power on relays.

Check capacitor (see capacitor), or
connect new capacitor.

Check cooling circuit of blower.
Check if rotisserie is close to
another heat source.

Measure temperature blower
during process.

Check the wiring.
Check the power on the blower.

Check insulation value of coil with
a Megger on 500V. Minimum value
is 0.5 MQ.

Page 38

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010




TROUBLESHOOQOTING

3 fri-jado
SERVICING AND REPAIRING OF THE WARMERS STW5/7

Description of part

Symptoms

Possible causes

Solving: checking/action

Outside door

Broken glass.

Door adjustment.

Slamming of door.

Fastening bolts and nuts
are loose.

No sealing ring between
steel and glass.

Door not well adjusted
and closes against bot-
tom side.

Give instructions to operator.
Tighten all fastenings.

Mount new glass with sealing
between glas and steel.

Adjust door on hinge and tighten
the hinge plate.

Heating element

Warmer does not reach
adjusted temperature.

Wiring.

Element malfunction.

Check the wiring.
Check the power on the element.

Check the current with an AC cur-
rent tester. See table on page 30.

oven controls.

Malfunction of the cams
on the switch.

Contacts burned.

Thermostat Warmer does not reach | Wiring. Check the wiring.
adjusted temperature.
Thermostat malfunction. | Check if the thermostat is making
contact.
Check the position of the thermo-
stat probe.
Warmer does not heat Thermostat malfunction. | Check if the drive shaft behind the
up main switch is connected on the
thermostat.
Check if the thermostat is making
contact.
Thermometer Temperature indication | Thermometer malfunc- | Check the position of the ther-
differs from setting with | tion. mometer probe.
knob. Check function after connecting a
new thermometer.
No indication on display. | Battery empty. Check battery.
Main Switch No power to all, or some | Wiring. Check the wiring.

Check the cams.

Check the contacts on the switch.

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010

Page 39




3 fri-jado

TROUBLESHOOTING

Description of part

Symptoms

Possible causes

Solving: checking/action

Capacitor

Drive motor or blower
does not work

Wiring.

Capacitor malfunction.

Check the wiring.

Check function after connecting a
new capacitor.

Checking of the capacitor:
Discharge capacitor with a
screwdriver. Set meter on MQ and
connect the pins of the meter

to the contacts, value goes up.
Change the pins on the contacts,
value goes up again. This means
the capacitor is OK.

Blower

Blower does not run

Blower runs after start-
ing it up by hand

Blower stops during
process and comes in
again after a period of
time

Fuse burned

Wiring.

Coil malfunction.

Capacitor malfunction.

Coil overheated, thermis-
tor switches off (150°C
- 302°F)

Short circuit in coil to
earth

Check the wiring.
Check the power on the blower.

Check the resistance of the coils.
Between blue and brown wire:
310Q.

Between blue and black wire:
320Q.

Between brown and blakc wire:
630Q.

Check capacitor (see capacitor), or
connect new capacitor.

Check cooling circuit of blower.

Check if warmer is close to another
heat source.

Measure temperature during
process.

Check insulation value of coil with
a Megger on 500V. Minimum value
is 0.5MQ.

Page 40

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010




EXPLODED VIEWS AND PART LISTS = fijado

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 41



: fri-jado EXPLODED VIEW AND PARTLISTS

EXPLODED VIEWS & PARTLISTS

STG 51 COATED OR STAINLESS STEEL - SHEET METAL WORK

Page 42 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



EXPLODED VIEWS AND PART LISTS

Item Partt)r;:m- Qty | Description

2 9174060 1 Cap, top

4 9146544 1 Mounting plate, blower

6 9170428 1 Side panel, left

7 9174071 1 Reinforcement, side plate, left
8 9170432 2 Side panel, top

9 9172220 2 Bottom plate, coated

9 9174069 2 Bottom plate, stainless steel

10 9174061 1 Cover, removable

1 9171012 2 Sealing profile, silicon

12 9112430 4 Washer, insulation support

13 9141845 1 Plate, air guide

15 9171008 1 Drain-tap with handle

16 9170458 1 Drawer

17 9170446 1 Frame, ass.

18 9171125 4 Leg, rubber

19 9170445 1 Reinforcement, side plate, right
20 9174072 1 Cover plate, machine components
21 9170444 1 Support, gear motor

22 9172053 1 Nut M5

23 9174141 1 Spark catcher

24 9261022 1 Strain relief M25

25 9261023 1 Connector M25

26 9174073 1 Mounting plate

27 4288322 8 Screw M5 x 10, SS socket button head
28 9110810 1 Indication plate

29 9170532 1 Plate, outer, right

3 fri-jado

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 43



: fri-jado EXPLODED VIEW AND PARTLISTS

STG 5 1 COATED OR STAINLESS STEEL - COMPONENTS

Page 44 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



EXPLODED VIEWS AND PART LISTS

3 fri-jado

Item nzswr:)-er Qty | Description

51.5 9179859 1 Door service side, ass.

51 9172108 1 Glass black, outer incl. hinge profile
51-1 9172020 1 Glass black, outer

51-2 9170441 1 Hinge profile

51-3 9172080 2 | Protection profile

51-4 9172054 2 Brass bearing 8 mm

51-5 9172122 2 | Brass bearing 8 mm, adjusted

51-6 4288321 2 | Screw M5 x 16, SS socket button head
51-7 3702342 8 | Flange bushe, PTFE 3 mm

51-8 4311110 2 Washer

51-9 9087570 2 Nut M 5, serrated

51-10 | 9174079 1 Mounting profile, hinge side

51-11 | 4288320 2 Screw M5x45 SS

51-12 | 9174680 2 | Washer

51-13 | 9070141 24 | Magnet block

51-14 | 9174083 2 | Fastening, door handle

51-15 | 9170464 2 Profile, magnet

51-16 | 9174132 1 Door handle

51-17 | 9172300 2 Spacing pin

51-18 | 9171014 2 Plug, door handle

51.C 9179851 1 Door customer side, ass.

51 9172108 1 Glass black, outer incl. hinge profile
51-1 9172020 1 Glass black, outer

51-2 9170441 1 Hinge profile

51-3 9172080 2 Protection profile

51-4 9172054 2 Brass bearing 8 mm

51-5 9172122 2 Brass bearing 8 mm, adjusted

51-6 4288321 2 | Screw M5 x 16, SS socket button head
51-7 3702342 8 | Flange bushe, PTFE 3 mm

51-8 4311110 2 | Washer

51-9 9087570 2 Nut M 5, serrated

51-10 | 9174079 1 Mounting profile, hinge side

51-11 | 4288320 2 Screw M5x45 SS

51-12 | 9174680 2 Washer

51-13 | 9070141 24 | Magnet block

51-14 | 9174083 2 Fastening, door handle

51-15 | 9170464 2 Profile, magnet

51-19 | 4288321 2 | Screw M5 x 16, SS socket button head
51-20 | 0144359 2 Nut, self locking M5

51-21 | 4311110 2 Washer

52 9170427 1 Hinge, left

53 9112210 2 Mounting plate, lamp holder

54 9140019 2 Heating element, 2000 W

Item ngfnrkt;er Qty | Description

56 9179855 2 Door inside, ass.

56-1 9172016 2 Glass, inner

56-2 0211520 4 | Bolt M5 x 12 ss hexagon head
56-3 9170442 2 | Hinge profile

56-4 3702341 16 | Flange bush, PTFE 2 mm

56-5 9174080 4 | Cover profile, inner glass

56-6 4285408 8 | Nut, M5

56-7 9174084 2 Profile

56-8 9070141 20 | Magnet block

56-9 9174081 2 Holder, magnet

56-10 | 9172081 4 | Spacing pin

57 9116662 2 | Protection, lamp

58 9110023 4 | Lamp holder, cap + housing

59 9056082 2 | Quartz light, 1000 W

60 9140027 2 | Blower

60-1 9141934 2 | Fan blade

60-2 9073150 2 | Wingnut, left hand threaded

61 9172222 7 | Meatfork TG STG 5, coated

61 9010549 7 Meatfork, stainless steel

62 9172062 1 Steel bearing, 12 mm

63 9170426 1 Hinge, right

64 9172219 1 Rotorset ass., coated

64-1 9172250 1 Rotor shaft, incl. disc studs, coated
64-2 9172251 2 | Rotor disc 3 mm (5-holes), coated
64-3 0142975 6 | Socket-head screw M6x20 SS

64 9146951 1 Rotorset ass., stainless steel

64-1 9170571 1 Et:':)lr shaft, incl. disc studs, stainless
64-2 9174369 2 ?tc;teolr disc 3 mm (5-holes), stainless
64-3 0142975 6 | Socket-head screw M6x20 SS

65 9170075 1 Back panel, ass. Glass + backplate
68 4289966 4 | Distance ring, outerglass

74 9171120 2 Fuse 5x20, ceramic T10A

75 9142520 1 Fastening plate, fuse holder

76 9110025 2 | Fuse housing

77 9110026 2 Fuse holder

78 9172310 1 Temperature sensor PT 1000

79 9044140 1 Sensor cable

80 9171018 1 Plug

81 9110797 1 Sealring, drive bearing

82 9073131 1 Sealing ring

86 4289966 4 | Distance ring, outerglass

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 45




: fri-jado EXPLODED VIEW AND PARTLISTS

Item nsﬁ:;;r Qty | Description

90 9170073 1 ?ii;?;t;?jz panel, ass. Glass + backplate
90-1 9172329 1 Keypads, 15 keys and 3 keys

91 9172317 1 CPU board + LCD + cable, ass.

92 9172314 1 Flatcable, 14-pol. (i)

93 9070028 1 Connecting cable with plug

94 9192202 1 Power & I/0 board

95 9174161 1 Protection support

96 9173005 1 Gearmotor, complete with drive head
97 9172078 1 Fanblade, motor

98 9173060 1 Electric panel, ass.

98-1 0166555 1 Earth symbol

98-2 9172330 1 Connecting block with bracket
98-3 9044564 1 Connecting block, 1,2,3

98-4 9044572 1 Connecting block, 4,5,6

98-5 9070531 1 | Thermostat 50-250 °C

98-6 9070840 2 Grommet

98-7 3500069 1 Contactor

98-8 9077102 1 Capacitor 3 mF

98-9 9110030 2 Capacitor 1,5 mF

98-10 | 9174712 1 Electric panel

Operation panel, ass. Glass + back-
100 9170060 1 plate + keypads. For stacked models
only

Page 46 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



EXPLODED VIEWS AND PART LISTS =2 fijado

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 47



: fri-jado EXPLODED VIEW AND PARTLISTS

STG 7 | COATED OR STAINLESS STEEL - SHEET METAL WORK

Page 48 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



EXPLODED VIEWS AND PART LISTS

Item Parkt)r;Ler- Qty | Description

1 9174099 1 | Cover, removable

2 9174004 1 | Cap, top

3 9170640 1 | Cover plate, blower

4 9170450 1 | Mounting plate, blower

5 9174016 1 | Ceiling

6 9170419 1 | Side panel, left

7 9174013 1 | Reinforcement, side plate, left
8 9170421 2 | Side panel, top

9 9172202 2 | Bottom plate, coated

9 9174010 2 | Bottom plate, stainless steel

10 9174005 1 Cover, removable

1 9172116 2 | Sealing profile, Silicon L= 71 cm
12 9112430 4 | Washer, insulation support

13 9170404 1 | Heat shield

15 9171008 1 | Drain-tap with handle

16 9170451 1 | Drawer

17 9170448 1 Frame, ass.

18 9171125 | 4 | Leg, rubber

19 9170425 1 | Reinforcement, side plate, right
20 9174015 1 | Cover plate, machine components
21 9170444 1 Support, gear motor

22 9172053 1 | Nut M5

23 9174140 1 | Spark catcher

24 9261022 1 | Strain relief M25

25 9261023 1 | Connector M25

26 9174034 1 | Mounting plate

27 4288322 8 | Screw M5 x 10, SS socket button head
28 9110810 1 | Indication plate

29 9170531 1 | Side panel, right

30 9111913 1 | Air guide plate

3 fri-jado

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 49



: fri-jado EXPLODED VIEW AND PARTLISTS

STG 7 | COATED OR STAINLESS STEEL - COMPONENTS

51-19

. 51-11
51-18 51-12 k
é \D@/& L J 51-13 “
»
>1-14 ‘ k 100
ly~
51-15 °
51-16 >/ g

Page 50 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



EXPLODED VIEWS AND PART LISTS =2 fijado

Part- . Part- o
ltem number Qty | Description ltem number Qty | Description
51.5 9179850 1 Door service side, ass. 56-5 9174029 4 Cover profile, inner glass
51 9172107 1 Glass black, outer incl. hinge profile 56-6 4285408 8 Nut, M5
51-1 9172019 1 Glass black, outer 56-7 9174027 2 Profile
51-2 9170422 1 Hinge profile 56-8 9070141 20 | Magnet block
51-3 9172079 2 Protection profile 56-9 9174026 2 Holder, magnet
51-4 9172054 2 Brass bearing 8 mm 56-10 9172081 4 Spacing pin
51-5 9172122 2 | Brass bearing 8 mm, adjusted 57 9116662 2 | Protection, lamp
51-6 4288321 4 Screw M5x16, SS butto head 58 9110023 4 Lamp holder, cap + housing
51-7 3702342 8 Flange bush, PTFE 3 mm 59 9056082 2 Quartz light, 1000 W
51-8 4311110 2 Washer 60 9110048 2 Blower
51-9 9087570 2 Nut, self locking M5 60-1 9110153 2 Fanblade
51-10 | 9174022 1 Mounting profile, hinge side 60-2 9073150 2 Wingnut, left handed thread
51-11 4288320 2 Screw M5x45 SS 61 9172242 7 Me:h;orlt( S'II'G7 (8 mm)
51-12 | 9174680 | 2 [ washer coated stee
51-13 | 9070141 | 12 | Magnet block 61 9172153 | 7 | Meatfork STG7 (8mm)
stainless steel
51-14 | 9174025 1 Fastening, door handle 62 9172063 1 Steel bearing, 14 mm
51-15 9170454 2 Profile, magnet 63 9170426 1 Hinge, right
>116 | 9174131 1 _[Door handle 64 9170045 1 | Rotorset ass., coated
117 9172300 2 Spacing pin 64-1 9172205 1 Rotor shaft, ass., coated
51-18 | 9171014 2 Plug, door handle i 0172248 1 Rotor disc 3mm, left
51.C 9179851 1 Door customer side, ass. } coated, incl. support pins
1 172107 1 | lack incl. hi fil i i
5 9 0 Glass black, outer incl. hinge profile 64-3 9172249 1 ROt?rddl?C 3Imm, r|grrt1t .
51-1 9172019 1 | Glass black, outer coated, Incl. support pins
51-2 9170422 1 | Hinge profile 64-4 9172252 12 Te”:"(‘;Ck bolt M5x10
coate
51-3 9172079 2 Protection profile - -
- 64-5 ) ) Support pin. Part of rotor disc for
51-4 9172054 2 | Brass bearing 8 mm coated versions (see 64-2 and 64-3)
51-5 9172122 2 Brass bearing 8 mm, adjusted 64-6 Spnng washer. Part of rotor disc for
51-6 4288321 4 | Screw M5x16, SS butto head coated versions (see 64-2 and 64-3)
51-7 3702342 8 FIange bush, PTFE 3 mm 64-7 _ _ Nut .MS. Part of rotor disc for coated
versions (see 64-2 and 64-3)
51-8 4311110 2 | Washer -
64 9170055 1 Rotorset ass., stainless steel
51-9 9087570 2 | Nut, self locking M5 -
- - - - 64-1 9070272 1 Rotor shaft, ass., stainless steel
51-10 | 9174022 1 Mounting profile, hinge side - -
64-2 9174351 2 Rotor disc 3 mm, stainless steel
51-11 4288320 2 Screw M5x45 SS -
64-3 See item 64-2
51-12 9174680 2 Washer Tensilock bolt M5x10
ensilock bo X
51-13 | 9070141 | 12 | Magnet block 64-4 | 4288231 | 12 | -oiecs steel
51-14 | 9174025 1 Fastening, door handle 64-5 9172169 14 | Support pin
51-15 9170454 2 Profile, magnet ;
3 64-6 | 0142056 | 14 | SPring washer 8mm
51-19 | 4288321 2 | Screw M5x16, SS button head stainless steel
51-20 0144359 2 Nut, self Iocking M5 64-7 4312271 14 Nut M8
stainless steel
51-21 4311110 2 Washer
- 65 9170076 1 Back panel, ass. Glass + backplate
52 9170427 1 Hinge, left
- 68 4289966 4 Distance ring, outerglass
53 9112210 2 Mounting plate, lamp holder
- 74 9171120 2 Fuse 5x20, ceramic T10A
54 9044653 1 Heating element, 3100 W
- 75 9142520 1 Fastening plate, fuse holder
55 9040023 2 Heating element, 2100 W
— 76 9110025 2 Fuse housing
56 9179852 2 Door inside, ass.
- 77 9110026 2 Fuse holder
56-1 9172001 2 Glass, inner
78 9172310 1 Temperature sensor, PT1000
56-2 0211520 4 Bolt M5x12 ss hexagon
- - 79 9044140 1 Sensor cable
56-3 9170423 2 Hinge profile
80 9171018 1 Plug
56-4 3702341 16 | Flange bush, PTFE 2 mm
81 9110797 1 Sealring, drive bearing

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 51



: fri-jado EXPLODED VIEW AND PARTLISTS

ltem nlljfnrk:-er Qty | Description
82 9073131 1 Sealing ring
86 4289966 4 Distance ring, outerglass
s | oo | 1 | pRELE Pevpacs
90-1 9172329 1 Keypads, 15 keys and 3 keys
91 9172317 1 CPU board +LCD + cable, ass.
92 9172314 1 Flat cable, 14 pins
93 9070028 1 Connecting cable with plug
94 9192202 1 Power & I/0 board
95 9174161 1 Protection support
96 9173004 1 Gearmotor, complete with drive arm
97 9172078 1 Fanblade, motor
98 9173060 1 Electric panel, ass.
98-1 0166555 1 Earth symbol
98-2 9172330 1 Connecting block with bracket
98-3 9044564 1 Connecting block, 1,2,3
98-4 9044572 1 Connecting block, 4,5,6
98-5 9070531 1 Thermostat 50-250°C
98-6 9070840 2 | Grommet
98-7 3500069 1 Contactor
98-8 9077102 1 Capacitor 3 pyF
98-9 9110030 2 Capacitor 1,5 pF
98-10 | 9174712 1 Electric panel
Operation panel, ass. Glass +
100 9170061 1 backplate + keypads. For stacked
models only

Page 52 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



EXPLODED VIEWS AND PART LISTS =2 fijado

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 53



EXPLODED VIEW AND PARTLISTS

3 fri-jado

STW 51 SHEET METAL WORK

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 54



EXPLODED VIEWS AND PART LISTS

Item | Part number | Qt. Description

1 9170447 1 Frame, ass.

2 9170428 1 Side panel, left

3 9174061 1 Cover, removable

4 9170432 1 Side panel, top

7 9170439 1 Ventilating plate

8 9174117 3 Runner

9 9174096 1 Profile for bottom plate

10 9170480 1 Side panel, right

11 9171020 8 Spacing pin

14 9170458 1 Drawer

16 9174075 1 Panel, customer side

19 9174089 1 Bottom plate

20 9174092 1 Reinforcement, side plate, right

21 4288322 8 Screw M5 x 10, SS socket button
head

23 9174060 1 Cap, top

24 9174095 1 Cover plate, machine components

29 9174073 1 Mounting plate

56 9142192 3 Display rack

57 9172066 2 Castor with brake

58 9171008 1 Drain-tap with handle

60 9172065 2 Castor without brake

64 9174142 1 Spark catcher

67 9172053 8 Nut

69 9172117 2 Sealing profile, Silicon L= 55 cm

72 9110810 1 Indication plate

75 9261022 1 Strain relief M25

76 9261023 1 Connector M25

3 fri-jado

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 55



: fri-jado EXPLODED VIEW AND PARTLISTS

STW 51 COMPONENTS

N
N
N
—
w
N
N
»
N
N
N ©
N
N
—3—@%“’

@eg.
i
<B

).
/
/)

22-18

//
[
4

mﬂ,,

Lol
J 22-10 49
] 22411
22-17 5] | 3
N
@/% 22-12
|| T
4 22-13
N
L o014
22-16
22-15

Page 56 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



EXPLODED VIEWS AND PART LISTS

3 fri-jado

Item | Part number | Qt. | Description Item | Part number | Qt. | Description

12 9170426 1 Hinge, right 30 9110048 1 Blower

13 9170427 1 Hinge, left 30-1 9110153 1 Fanblade

18 9174115 1 Under plate 30-2 9073150 1 Wingnut, left hand threaded

225 9179859 1 Door service side, ass. 31 9142265 1 Spray mouth

22 9172108 1 Glass black, outer incl. hinge profile 32 9160865 1 Heating element, 2500 W

22-1 9172020 1 Glass black, outer 33 9174125 1 Lamp shade

22-2 9170441 1 Hinge profile 34 9052826 2 Lamp holder

22-3 9172080 3 Protection profile 35 9082774 1 Lamp, Halotherm 200 W

22-4 9172054 2 Brass bearing 8 mm 36 4289966 4 Distance ring, outerglass

22-5 4288321 2 Screw M5 x 16, SS socket button 38 9173056 1 Main power/thermostat knob
head assembly

22-6 3702342 8 Flange bush, PTFE 3 mm 38-1 9172049 1 Cover, knob

22-7 4311110 2 Washer 38-2 9172021 1 Control knob, grey

22-8 | 0144359 2 Nut, self locking M5 38-3 9172035 1 Back plate, 0-5

22-9 9174079 1 Mounting profile, hinge side 38-4 9172052 1 Locking ring, knob

22-10 | 4288320 2 Screw M5x45 SS 38-5 9110802 1 Plug

22-11 | 9174680 2 Washer 40 9040714 1 Main switch, warmer

22-12 | 9070141 24 | Magnet block 41 9082994 1 Thermostat 32-110 °C

22-13 | 9174083 2 Fastening, door handle 42 9170077 2 Operation panel, ass. Glass +

22-14 | 9170464 2 | Profile, magnet backplate

2215 | 9174132 1 Door handle 44 9040722 1 Connecting block

22-16 | 9172300 5 Spacing pin 45 9110030 1 Capacitor 1,5 mF

2217 | 9171014 5 Plug, door handle 46 9171006 1 Thermometer, digital °C

22.C 9179851 1 Door customer side, ass. 46-1 3079066 ! Battery

22 9172108 1 Glass black, outer incl. hinge profile 48 3044572 ! Connecting block, 4,56

29-1 9172020 1 Glass black, outer 49 9044564 1 Connecting block, 1,2,3

272 9170441 1 Hinge profile 70 0169197 2 Gasket, heating element

223 | 9172080 3 | Protection profile 71 0169189 2 | Nut, heating element

594 9172054 > Brass bearing 8 mm 73 9091383 1 Connecting cable with plug

225 | 4288321 2 Screw M5 x 16, SS socket button 74 9170075 1 Back panel, ass. Glass + backplate
head

22-6 3702342 8 Flange bush, PTFE 3 mm

22-7 4311110 2 Washer

22-8 0144359 2 Nut, self locking M5

22-9 9174079 1 Mounting profile, hinge side

22-10 | 4288320 2 Screw M5x45 SS

22-11 | 9174680 2 Washer

22-12 | 9070141 24 | Magnet block

22-13 | 9174083 2 Fastening, door handle

22-14 | 9170464 2 Profile, magnet

22-18 | 4288321 2 Screw M5 x 16, SS socket button
head

22-19 | 0144359 2 Nut, self locking M5

22-20 | 4311110 2 Washer

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 57



EXPLODED VIEW AND PARTLISTS

3 fri-jado

STW 7 | SHEET METAL WORK

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 58



EXPLODED VIEWS AND PART LISTS

Item Part number | Qt. Description

1 9170449 1 Frame

2 9174053 5 Runner

3 9170412 1 Cover plate, blower

7 9170419 1 Side panel, left

8 9174005 1 Cover, removable

9 9170421 1 Side panel, top

10 9170479 1 Side panel, right

1 9174052 1 Profile for bottom plate

12 9171020 12 Spacing pin

15 9170451 1 Drawer

22 9174044 1 Inner bottom

23 9174045 1 Cap, top

24 9174046 1 Reinforcement, side plate, right

25 9174048 1 Cover plate, machine components

31 9174034 1 Mounting plate

41 4288322 8 Screw M5 x 10, SS socket button
head

49 9040748 3 Display rack

50 9172066 2 Castor with brake

52 9172065 2 Castor without brake

61 9171008 1 Drain-tap with handle

64 9174140 1 Spark catcher

67 9172053 1 Nut

69 9172116 2 Sealing profile, Silicon L=71 cm

70 9261022 1 Strain relief M25

71 9261023 1 Connector M25

72 9110810 1 Indication plate

3 fri-jado

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 59



: fri-jado EXPLODED VIEW AND PARTLISTS

STW 7 | COMPONENTS

7
26-8

26-9
ﬁﬁg 26-6 26-
26_4§ /\@2 /@fa/ 2 19 ) \/
26-5 @/(S ! }6'3 \ >
g3 N
26-1 21 \
"

2N > [
- ~ L

>

S

//
/]
2
AN
A\

o 266 4 47
s 46
\ 26-10 »
26-11 —
26-17 ®/ ] 6
N
@/% 26-12
L T
] 26-13
\/
L No6i14
26-16

26-15

Page 60 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



EXPLODED VIEWS AND PART LISTS =2 fijado

Item Part number | Qt. | Description Item Part number | Qt. | Description
13 9170426 1 Hinge, right 33 9110048 1 Blower
14 9170427 1 Hinge, left 33-1 9110153 1 Fanblade
19 9174125 2 Lamp shade 33-2 9073150 1 Wingnut, left hand threaded
20 9052826 4 Lamp holder 34 9174139 1 Spray mouth, blower
21 9082774 2 Lamp, Halotherm 200 W 35 9174115 2 Under plate
26.5 9179850 1 Door service side, ass. 36 9173056 1 Main power/thermostat knob
26 9172107 1 Glass black, outer incl. hinge profile assembly
26-1 9172019 1 Glass black, outer 36-1 9172049 1 Cover, knob
26-2 9170422 1 Hinge profile 36-2 9172021 1 Control knob, grey
263 | 9172079 2 [ Protection profile 363 | 9172035 1| Back plate, 0-5
26-4 | 9172054 2 Brass bearing 8 mm 364 | 9172052 ! Locking ring, knob
26-5 | 4288321 2 Screw M5 x 16, SS socket button 36-5 |9110802 L Plug
head 40 9170078 1 Operation panel, ass. Glass +
26-6 | 3702342 8 | Flange bush, PTFE 3 mmSeal ring backplate
26-7 4311110 2 Washer 42 9040714 1 Main switch, warmer
26-8 | 0144359 2 | Nut, self locking M5 43 | 9040722 1__| Connecting block
26-9 9174022 1 Mounting profile, hinge side 44 3110030 ! Capacitor 1,5 mF
26-10 | 4288320 2 Screw M5xd5 SS 45 9171006 1 Thermometer, digital °C
26-11 | 9174680 2 | washer 451 | 9079066 1 | Battery
26-12 | 9070141 12 Magnet block 46 9044564 1 Connecting block, 1,2,3
26-13 | 9174025 1 Fastening, door handle 47 3044572 ! Connecting block, 4,56
26-14 | 9170454 1 Profile, magnet 48 9005251 2 Heating element, 1500 W
26-15 | 9174131 1 Door handle 60 9082994 1 Thermostat 32-110 °C
26-16 | 9172300 2 Spacing pin 73 0169189 4 Nut, heating element
26-17 | 9171014 5 Plug, door handle 74 9091383 1 Connecting cable with plug
26.C 9179851 1 Door customer side, ass. 5 0169197 4 Gasket, heating element
26 9172107 1 Glass black, outer incl. hinge profile 76 3170076 ! Back panel, ass. Glass + backplate
26-1 9172019 1 Glass black, outer
26-2 9170422 1 Hinge profile
26-3 9172079 2 Protection profile
26-4 9172054 2 Brass bearing 8 mm
26-5 4288321 2 Screw M5 x 16, SS socket button
head
26-6 3702342 8 Flange bush, PTFE 3 mmSeal ring
26-7 4311110 2 Washer
26-8 0144359 2 Nut, self locking M5
26-9 9174022 1 Mounting profile, hinge side
26-10 | 4288320 2 Screw M5x45 SS
26-11 | 9174680 2 Washer
26-12 | 9070141 12 | Magnet block
26-13 | 9174025 1 Fastening, door handle
26-14 | 9170454 1 Profile, magnet
26-18 | 4288321 2 Screw M5 x 16, SS socket button
head
26-19 | 0144359 2 Nut, self locking M5
26-20 [4311110 2 Washer

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 61



: fri-jado EXPLODED VIEW AND PARTLISTS

OTHER PARTS

Fasteners not mentioned in the exploded views Miscellanious items not mentioned in the exploded views
Model Qty Par‘;:;:m- Description Model Qty Partt)r;Ler- Description
All models | 25 | 0142307 | Nut M4 SS, DIN 934 All models 1 0018647 | Distance bush
All models 2 0142315 | Nut M5 SS, DIN 934 All models 4 0149296 | Distance bush 4,2x8x10
All models | 49 | 4285092 | Nut Self Securing M6 All models 4 0142048 | Spring washer M6 SS, DIN 137A
All models | 40 | 9087570 | Nut M5 tensilock All models | 14 | 0142129 | Locking ring M4 SS, DIN 125
All models | 4 4312027 | Nut M5, 6-sided fastening All models | 10 | 0142103 | Locking ring M5 SS, DIN 125
All models 1 6390168 | Nut blind rivet, 6F0300 All models 2 0142111 | Locking ring M6 SS, DIN 125
All models 13 4287620 | Screw ST4,2x13, DIN 7981 All models 2 0146987 | Locking ring M8 SS, DIN 125
All models 2 2204244 | Screw M4x16, DIN 7500 All models | 12 0188750 | Ring 4,3x9x1,4
All models 4 4285135 | Screw taptite M5x10, DIN 7500 All models | 10 | 0199817 | Spring washer M4, IN1587
All models 2 0147674 | Screw M4x25, DIN 7985 All models 1 0211520 | Cable clamp 15,9mm
All models 6 0147153 | Screw M5x30, DIN 84 All models 2 9110072 | Cable clamp, 11503-100-300
All models 1 4280555 | Screw M6x16, DIN 85 All models 9 2005913 | Tie wrap 98x2,5mm
All models 2 0195910 | Cap nut M6, DIN 1587 All models 1 4302065 | Silicone rubber glue
All models | 10 | 9008178 | Bolt M5x8, DIN 933 Allmodels | 1 | 4302373 ;faaznspafa”t sealant, Dowcorning
All models 4 4280110 | Bolt M6x20, DIN 933 -
Allmodels | 8 | 4280173 | Bolt M6x10, DIN 933 Allmodels | 1 | 4302375 ggﬂksseeealant' Powcorning
Allmodels | 16 | 9070688 | Bolt M8x12, DIN 933 Allmodels | 5 | 4310070 | Isolation fastening clip 3x38
Allmodels | 3 [ 4285076 | Bolt M8x16, DIN 933 Allmodels | 1 | 9008518 | Lock washer M8 SS, DIN 6798
Allmodels | 8 | 4285084 |BoltST4,8x19, DIN 7504 Allmodels | 4 | 9082211 | Grommet SB-562-7
All models | 14 4285319 | Bolt 4,8x13, DIN7504
All models 6 9009213 | Blind rivet D33BS2,4x5,1
All models 2 9044378 | Pressure rivet nr. 615 black

Page 62 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



ELECTRICAL DIAGRAMS

ELECTRICAL DIAGRAMS

3 fri-jado

STG 5 | - CIRCUIT DIAGRAM

PT-1000 OHM

ground

BLOWER

MOTOR

tan off2
offz L
fan hi
X |
fanlo |
x5
B
fanoft1 | 26 2 //;::\\
x6 x
vave | =/ 3
x7
z - S
= BT
vulvae |
heu;i 5 Q& o ~ R R k&
” =]
heat? | O T A =2
x
light | 23 =
T = §
<
=
- =
spit | 24 £ —\&
2 >
spare | U
x3
31
x15
X157
= 2
&
s[] sl
§ 3
P
=]
- z
E o [TT1}
ol I 2 2
Mooz
o
=2 EEEn
< =
| | A moooz ™
1=

41

D O
= S ol g
YU" o 85@
TS| NED
@ 50| o>
! IS I
2 |eN[EN|E
1
- ;3
ERREE
s,
< 7o 52
. E
S . .
~5 5
sl 5 -
=|C 2 2
ol = = Bz
8-C<n: 2= 2=
N~ & 18 8
o 32 £2
glz|Z | g
R&| @ -1
I LN
g|8| 5 £
<o D =
NO,E(_)‘; 55
olmlE | | =5
i ==
- = 7
| i‘ |
e
I BR|
o i
| O~ :""|
| |o- |
L —— — |
— 7
Q-
| |
297
£ |o- -
gl =— . 8|
= Oo-0, = 7
2 ol v R
& I
| ]
L
l_
|
|
|
|
|
L

E
L

3~200V
3~230V

L _

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 63



ELECTRICAL DIAGRAMS

3 fri-jado

STG 51 - WIRING DIAGRAM

G060/ 16
s &

sJap[1ug
zzzzzzzzzzz p 1Aq unelp

G00Z 01 m_m -

isnje)s

€V] ne1-usn3 Ny 08y | 1175805-9LCD) IE
L 095 SnaYs0g

bed| reruen v e |OPRI
7 Yeeysisy apny

0075808-9/(0) 1€+

xa}

‘el

Em

3ys Jawoysn)

23

€
A

A4

" hew 1T T T
sse0 a0uBR [0} uau [ _ AS0Z-NL _ _ A0O¥~NE
<W@7 - zz_m__ukw_:me _ N n __ N aan
1-G91S 1N AV ;‘ﬁ. N3N ﬂu@nﬁﬁmlwl.o
. on o 6 6||lee s o8 &lééd e
£ 01 Gz wody | pabueyo | 600290 ¥0| @ OO T R e T &
Jusuws e 3jep 000z | 00Z°G0°vZ| 3| @20 ———————%———— —
SOy WoTI FRITE T L8l unyy33uun3 Asaanap
— o
T =
m =
s 3
. E EEE EBE EEERERE
kAl S 2 2 NS < =
& B HI010/ZW
_%w mmww_ _m%_ wm_aa_mw
s L5
w W’
-
1 L £s gf  E3 : 2
o= = NS = |z = =
YOl dHYOl NN ==n N A s .
z3sn4 13snd 3 2 T we 3 3 E- B & S
T T T T T T T T T T
w o R i~ 3 ®
amgq
uMoJg
Po|g
4Imo1a
o] Wl
68 g€ g¢ € .
S S
S -]
2 3.,
N P I |
g M 000 M 000 gl s
= m ES
z =
B 3

=

SINIWITI ONILY

I

=

oS Y01IVINGD @m 8
N S 7
NSW@ LY @m 7
82, @H 0¢
L]
NO 2 (o
(O Qs
(O O
o [ O
O OO (O« s
O () 10 (O  Of»

[{O|n
[(O| «

RO 23
[(O] =
[(O] o

o |(O) 0

YM/IW
UMOJT/ZW

amag/zW

TN MO~ oof oo
—
()

N ][] [ i | | e e ]
|:| ][] ] ] ] [ o e e [ s

31078 NOILJINND]

SH0LI3vdY]

o¢ [
LYLSOWY3HL Hl
sz [
1,052 XYW

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 64



3 fri-jado

ELECTRICAL DIAGRAMS

STG 51+ STW 5 - CIRCUIT DIAGRAM

X YI7S808-0/(0) [E+ ey
BCBOLWR | VOPiv|  £y| M| et b e
. - - H — | e e e e e o o — — — — e — — — — —
600z "¢0 mm_m smes rsw an31-Us113 VY 8/8Y 0‘!.—._&& " [~ NOEZNL ar - NOSZ~E 1
6002 90 "¢ v 7 jeeJysysay apnp A80Z~NL hoo'-Ke AOOZ~E
op arsinad wisad | paypay _ _ _ __ ~ _
- N 11 N
sse(o aoveia(oy | ruakjead) | rssaugory) Herselen _ [ aam [
- G- P
i=kol o il e [EEEE)
GM1S NO I-G 91S WvHIVId LIN34HI]
iyt L e - N
Aefad sjoeuod ‘ AJsat(aq| 600C '90 vZ| VY uo}433u03 AJan)ap
W01StAa1 W01 101 950p "8Yep WotsiAal | wotsiael
g
> 3
> :
Himo1e HOLOW
B
:.P s o 1
15}
pak:] LHM
1
NZ Nug 87 €
. 8¢ [
e & M_
[ e m m Bl
y =
m SYILVIH
|_l LI 8€ I3
LHM
S| » [
.
LHM Yl
ot z ¢ 7o ¢ — al 71
. I Iy
[ IR 7% I =1 |
' 6 8 L
21
&
L 173
| | | 8 | | & | ] & | il 5
2 =[x —le g e ol ezl =kl e |2
S
g ° £ - B )
-
AY1dSIQ _l
o
2
| 8
f } S
WHO 0001 -1d _|_| ||||||||||| N aqoad
||||||||||||| >N -0 — —

Page 65

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



=2 frijado ELECTRICAL DIAGRAMS

STG 51+ STW 5 - WIRING DIAGRAM

D D
= S 2 K
W§ mg Rag
c gl ofis
Pt 5| o>
M M
—] LLyM 000 ZLYYMD g 5 . -
34Is Jawoysny § ; _\8‘ E g § ég
I e g E<ff B2
A E = £ § il |-
g 35 3 -2 oL E E iR
aZ & Q| =
28 £l 5
2 g @ 3 3
= & 3 || Z| 5 85 _%
S 5 c| Ol b 3z BE
& 2 |0 B 3z 2=
e I NIy ~
= nx 2|2 °
'~ LS 83
IS ® i
1 8| = ol
E = = 33
g 3.2 *
2> |84 2 o
= S 627 =
Lax 90— = isols ‘" =8
Funds co— —HI
. L3¢ [T}
nds
J 3. — LEX—ang |
@ ©S. 4 FibN
EEE Oi_zwau L O w000
60 —mn
= i L4000
g 6
Q 5T Tinay
_8X_3/\]DA Lex (]
J: =
A L7 p T =
w
- c
- —
~ ~ Zx
ZdW3L
— L1LVM 000 ZLHYMO | | xS
a1 33Ad3S o SMDA 24 N9 padld N=) ®°® O
oz —
| 440 up} X TgEr| SHUM - 0
lex N ” CD"‘@ T‘U
OZX': cC
1A0 AGF | DD c
=
C
-lo-0| &
O
—
—
[8)
0]
cC
c
o)
O

Ol

9/22

ﬁ o~ [e=)
zv@ l@u 0 2

-—

7

D2 D],

:

Bo000
Qo000

S

7

0][0] OL (O M
0o DKO M2/brown
0/[0] O[O mm
oo DEOMVW O 2%
0gofco« O

MAX 250°C
25
TH
730
82
0[0]o[O
00 0[O

]
s ([()]
% ()]
Q)]
% ()]

2 |[(O)]
a | ]
z ()]
1% OE

@)

Page 66 Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



3 fri-jado

ELECTRICAL DIAGRAMS

STG 7 | - CIRCUIT DIAGRAM

J4n31-ua 7975809-9£(0) 1€+ ixey
RN NY 08y 007680G-9£(0) 1€+ 19}

095 sngysod
e gl

0160/16 e ey
iaqund Butao.p Aq ukep 5218
900¢ "¢0 "€ -l Ll
a%ep s | oS

800¢ '90 "0 a
216p WoisAel worsings | ipayoap

7 1eeusuay apng

a3 v g0y | OPel-LAY "

:sse[2 a0U3 [0)

1 uanjeas)

sssauyory)

[erJajeu

=11

915 s,

1-/-91S WvH9vIQ LIN341J

w07 dy 1959p
14V3WW0TIE W | 800C°90°0Z| 3
(30av NOILdo| 800Z°90°0Z| @

Wosthad uoy drosap 2)9p Woisial | WolsiAed

AV1dSIO

—1

[~ AOEZN
ABOZN

aa n

N n
[

9 s Y|l £ T
doéléde]ll

N
©6 6
9 5§ vl e T
o e efe s

_
_
_
L _

_dL -

U0YI3UN0I KJaAap

CIVNOILdO)
HJILIMS NIVW

-~ 7
('IYNOI1d0>

INJWINB3 H3HLO OL

g 9
) s s
o
C S Y
uMne ¥OLOW ¥IM0T8
.
—
I_l I_l e ¢ a7 |
1HM 1HM
2 € 4 _
1HM e ) _
sy |
e N@ £< “ Amz e 56 I |
ma _HWM_ ma " . | =
ot 8 8
£ = _ —
S m
S| s
) " % ! =
1HM | ™
. B
oe u|  wi_ M 60 —at 5
y 1 _ _ I R
I Q
& (L I 2 I | _
3 9 6 ] L
2 _
5 Lk !
Yo
£} _,
| | | & | | & | s ® 3 =
= P = [ - > ~ Bt > 2 O |5 = |=< 3
EEE N 2 =
[£]

_ H“D
10 AL
b
PT
244

L)
3J

(403 A1ddNS 43m0d

Page 67

Il
P

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010



ELECTRICAL DIAGRAMS

STG 7 | - WIRING DIAGRAM

3 fri-jado

C160/16 w(_w_u.::m €| ne1-ua)y3 Ny 078y | 1u"ope(iJpedly quay: [1eu-3
g imp | wep| s 036 Sna1s0g | YYPGHG-9L0) LEr X%
900¢ 90 mm TN W 8B 0075805-92(0) LE+ 1)
60029040 2 weastey 0 | OPB(-U) 777
90,79
9R[2 suR.010) QL) ssupy e e — — — — —m — — — — — —
<W@7 - o e “I ey I:I A00%-NE
HIR@._.m ._.DO ><|_ N [l N a2 n [~ N
0711069 8¢/
P 1qyintsuey | 5002 °9070] 3 _EE | TT@H@JWI@IWV ou@%czzs@m /
£ 01 §'z woyy 1] pabuey | 600Z 9040 | @ llécéfecelllséélesd S SR
,,,,,,,,,, S wemmlmm| | 0 % ¢ L || v s s vt || 3% Wl |y S
1 a1 uo}y3uu0d AJaAnap ¥ @o
_ - AN S| o€
T iz —
=3
. P cBE EE EBEEERE € i [(O= Q]®
" a ST 010/ 0 [ (Opowa ()| 2
g & EEE K _mn_uz_mu
5 i - _ o__ - -~ i | € O OM 0 || 0 RO O
_ <O »Onjolo] P OO
[0 OOl FI O O
dWvoL dHYoL o | EEH xaxl x.,xZ xlxa xaxL " O B\EOM_H_ Uj|0 8 RO O H
3snd 1°35N4 @ 2 yuw ezi 3 S E al o= S
N A N T — o (O 10[0][0 L [LO]»
- 3 w v > —
» (O 1o[O)El| [o] [[O]«
wu D O[O]O]] [s] [[CD]»
ang —r—
V/3LIHM :xsu____u.__an umoJg/ZIW OH_H_ a1 Y NO 2]
ILHM TiilE]
g el T0[OND] ] (] O] =
yImote UMOIY/ €W OH_H_ m m l [(O] =
amg nyen| O JOO][O]] [v] [[CO] =
umoJg
019 Ay n—
33078 NOILJ3INNO]
¥IM014
@] I
6¢ ge L€ 9 §€ € - SYOLIIYdY)
z z
gl MO0z MO0z M 00l gz
3 3
oe
LVLSDWYIHL HL
s O
N¢|_H_| SINIWITI ONILY3IH oqn_H_u 1.0 XVH

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 68



3 fri-jado

ELECTRICAL DIAGRAMS

STW 5 | - CIRCUIT DIAGRAM

8980/16 uspuey £y

+Jaqunu_Burne.p :Aq_umep 19218

e
narey v gy |OPEl-14g "

 jeeJisyuay spng

e Rjeu

ShIS )

NS wedberg y1nod1)

w0 41953

1X3) PeSIATJ pue psppy | 6002790 /1| 4

paxge)s uorjoauuo) pabueyl | 0102760710 | 3

orsired widiiose aep wisinal worsia

03X3V1S

== AT T TS T AT T R0z T
CAOEZNL ADOYSNE 190e~¢ _
| N L ll N €1 2111 T ¢ (1 L1 |
_@m<mmﬁ __ @mq|®m|@|®,\ __ 9 5 % Nﬁ_
|le6eolece|||le8o|lece]|| |ebso|esc o]
L__¢__ ‘gL __ <t __bagr__<¢__ L
r——————- n
_ AOOY7 NE |
g
o 0 6
g2 gE gy imis
_ Z |
_ _
_ _
_ _
_ _
_ _
_ _
_ Bl
_o@fw ﬁ@i
_oww oow_gkm
L ]

I~
[

g
LM
Ns)

=
N
=
(=)
[N
=
(=)
[N
—
=)

28
Al
—
A

SENREL

Ol /

MO0SZ
MOO¢

(N5

7l

Page 69

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010



ELECTRICAL DIAGRAMS

i-jado

fr

=

STW 5 | - WIRING DIAGRAM

198016 | G00C—80—6¢C 1u1doopPOrLY HION-3
“au ey ‘wnjop PO A e —— B I e -
ana-ua3 NV 078y ‘096 snaisod | I I AOOC~¢ |
Ji = * )J] ¢
m<“§§. — e epal “ AOST~NI “ “ AOQY~NE “ “ AOET~E “
- N 1 N €1z1 1
Z:l 3av,/1an (_ w ol | M H _
opof — 1 o [ Il SN _
sooyos ‘puoseleh Lo 1oy poa| | 11 © e © |1l |
_ 9 5 34 € z 1 _ _ 9 S 34 € z 1 _ _ _
| O 6 6|l e 6 I © 6 6|e 6 6 1 |
9 5 v £ T | 9 5 v £ T |
AV HOVIA ONIHIM c—mis| | s ETe N 1 |
Buwousq 00K puisiseq suol}o8uU0d AJanlle(
Jopio pinpoud Jod o sippsaddo yomab
2[oyu00 GO—11—81 nopnoy x x 00WdiLO
au Jepio g eisimey :J015pU0IB WD
‘Ju [@epIepuo Buiwouag _ §_ JuoD UL m/ —\ O —\

L1IVM 00S¢

6 ]- _ LN3W313 ONILY3H

oL _ 1S

m 1VLISOWYTHL LSl Ll BvlLL /
1o 1O
101 10 z .
S| 3
19 [udg |19 . 7| 3
NENYeRIE Olg 1| © o o m
- N
3 o
GININO) S S
” g
%0019 NOILOINNOD 3

~—
«—

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 70



ado

i

fr

ELECTRICAL DIAGRAMS

—

STW 7 | - CIRCUIT DIAGRAM

£980/L16 G00C—80—1¢ 10Ur1dQOpOrLy :ION-3
au Bujuaxey ‘wnjop OvaM¢omn|w0M¢wo|mm%o.w._wm
dne|-ual3 NV 0/8% ‘095 snqisod
AM,< dNa71-US}3 ‘Z YDDASNIOY SpNO
:)00ULIO} *33u0oab “A'q opof—1ig
. . 9
Z:l 1Jepwiwio|g N , w .
“poYOS ipuoveloh op _U'ﬂ —H _ Buporsy{iipoq _‘m
NVHOVIO LINDYIO JomLs ;
Bujwousq HWOOA pwayseq (L —_—
[ 4d od &d a0
Jopio pinpoud Jod o jojrseddo 13yomab | |
“1eyuco GO—11—81 swpnaey x x Aoowdiuyo | N_‘— Q N_‘— 0 Z| L]0 | _\ m
U Jopio Y :misiney 3015puob “Wjo “ “
“Ju [papJapuc Buiwouaq ‘sod 1JuoD :jooLROW
L= e s s ]
cl Ll Ol
cl Ll 9l 8l PHia
— — N N —. Q
SYILYIH | S g |8 8
g 2 = = LW Fumg
reTT T T T == arrTTTT T T T T T T T I_ _||||||>m|VO|N|m.|||| 19
AQEC~NI AOOY ~Ng el vl Sl Ll
N 11

[OX
w0 |Qe
<+ |O~

('D'-
~ Qe
-|o-

B

AOST~E “
I

I

I

I

I

I

SU0J108UU0D Kusalle(

A Y U
I

“ Zl Yo z|yo z|Lo

I

Lo & d

Page 71

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010



ELECTRICAL DIAGRAMS

3 fri-jado

STW 7 | - WIRING DIAGRAM

S9804L5 | S00TTBOGZL|  mmmia A B —— S — .
Jna|-waR3 NV OL8¥ ‘09G Sngisod | I I AOOCT~¢ |
m<“_s§_ nwenos | ot “ AOST~NI “ “ AOO¥ ~NE “ “ AOET~E “
zil LYIVANOTIE W ( - N T e !
‘PoYos :pueeied opel I_t_ .?__3,2_%2_ “ ﬁ%‘ﬁﬁ “ “ ﬁwﬂ@ﬁ@l@l@ “ “ “
lloeolede]]|l|leeselesé el !
AV HOVIA ONIYIM Sms| T e e s ey e e ] |
e e —
Buupeed Hoon pusiseq sucl}o8uUod KJsAlle(q
Jepio pinpoid Jod i »jojrseddo 13yomab
:j0puo0 — x x noowdiuyo
Ju Japio DISNDY 1J03spuosb "wyo
au _uu?un:o_ Bujwouaq _ doa_ BULTY Do oW
2l ol Ll vl
1LYM 00G1 L1vYM 0061
. 9 S ¢z |
m Z m & 9d Sd  vd €4 2d 1
L9 NN
LINIWITI ONILYIH ININITT ONILVIH
[24 ¥4
vl |8 ]
LYISONNIHL |=f . = EEEEEE 1S
m—\ @ A 9 S 14 £ 4 3
L ZI 110l 687 Gl
br SENICNIS! br
19| 1O
O wn
>| < 101 10 =| o
— B = =
3l e - ol Sl 5
< 0 Gl 9l o | O
N9 L] 8l 3 S m
o
© © 00 = ©
= e =
> >
- -
= 20718 NOILOINNOD =

00

(@]

Service Manual STG5/7 intelligent STW5/7 intelligent form 9123999 rev. 05/2010

Page 72



3 fri-jado

Service Manual STG5/7 intelligent STW5/7 intelligent  form 9123999 rev. 05/2010 Page 73



3 fri-jado

Fri-Jado B.V. ® P.O. Box 560 ® 4870 AN e Etten-Leur ® The Netherlands e tel +31 76 50 85 400 e fax +31 76 50 85 444 e info@frijado.com e www.frijado.com



